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Gl dagléo

FIRE RESISTANT

iD
Fire Resistant
MCP Panels

Gl dogléa olgll

8 Protective
film
Topcoat e ® (lear coat
Primer =
@gsagll ogl

Aluminum coil =
(0.5mrm-1mm)

Adhesive layer =

2900 oguiagll élgi
'] I.r.-l = .' .

- -
il |
L IO LERE &

Adhesive laver e

pgrogll og)
Aluminum coil =
(0.5mm-1mm)

Service coating e
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3D Composition

Fazah 3D is not only strong but also aesthetically
pleasing

Fazah 3D was designed to address the fire safety requirements of architectural projects while still giving an
ultra modern look to the buildings. Available in a wide range of colors, textures and patterns, Fazah 3D adds

a touch of elegance to every installed surface. 3D MCP sheets can be customized for your design and color
requirements. What's more, new shade development and old shade matching facility is also available.

dulas &1aU (o Lial @ ioii Lad & ulnll Lingll jLias
elg—w 20 Llc

9gi o) Lipnc I ghg Lgilacy d 9ol éjlaeall duwaigll @y)jlise Ollbio @ 0 wwliil Linlgll Y aoo
S>30 Gle pgd J8J 68Ul (yo0 dal ai Las baillg il ylgJJl o e wlg glbi Gle alg )l osm
Gaya6)l wlo)all 6.6)lbho gl 6jgbao Wlays (o

Befriending a Greener Planet

3D MCP is composed of corrugated metal core sandwiched between aluminum sheets. This helps in
conserving valuable resources of the nature and makes Fazah 3D MCP an environment friendly product. The
testimony to the nature friendly Fazah 3D lies in its acceptability for all green building projects. Fazah 3D is
eco-friendly and fully recyclable.

gl G120 o

6o 9 macluy 59 0g tigall guioueo 1 @85 69900 daeo élgi -0 Y9-S0 2 g §jLg o léo -
Ladul) ghp Q-iig > ig éjle -0 J—oy ’Lb,qlg 6aud)l 6eubll jaLoall
- euiiall @ran (8 ggsd Yl lgiuild (8 edi diul) d8)ao 2igy 6jl9 (g Ll dalguid] -
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—e Aluminum 6o eiall sl
Corrugated oguiagll) aualall
Core

3D
MCP PANEL

e Aluminum Layer

Fazah 3D MCP PANEL Glpinl &lls e MCP alglf

ARMOUR MCP PANELS DOESN'T CATCHFIRE  (spalg dunyld gguiagll daub ea MCP algll cieio
MCP panels are made with aluminum out- lgilginl 2ol Jleli) ablé pe Olajei wls adals

er layers and corrugated aluminum internal adgyiy slgo e
layer which doesn’t burn due to no presence
of fuel.
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—o Plastic Core eyl wlsé

ORDINARY
CLADDING

MATERIAL
»

e Core Melts (slgl) &)l jlgnil

ORDINARY CLADDING MATERIAL

WOOD, HPL, WPC PANELS CATCH FIRE

Wood, HPL, WPC panels are made with aluminum outer layers and inner core layer with plastic,
which burns easily.

I v \\w.fazah.net > 7/
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MCP
Extensive Applications

OUlgasilwdl 620100

WALLS OljaJl

Interiors and exteriors walls of Homes, Buildings and Towers

Qlpdl, Siball, Jjlial dumjilig auslall ( gljaall) bilgall gaiiwi

BIG PROJECTS dpustl oajlisall

Armour MCP for Airports, Hotels, Exhibition Halls, Multiplexes

63a0iall yojleall, Uleldll, Gatall, wljball ($ Loyl MSP algll @i

3D FEATURES algl Ul eiljsao

SAFETY @ gal

Fire resistant | high impact | BFT guard | environment friendly

dil) Guao - Wloanl agléo - Gujol) agléo
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ECONOMICAL S>aidl

Reduce labor cost | long durability | easy installation | low maintenance

il I ling) - syl Jgu - JoIl Jugh - dllaall a6lSS go Julés

a)g>

AESTHETIC ,ggy Llas phia ol

Excellent flatness | scratch proof | uniform color | stain resistant | water proof

dogléo - anga (gl Wi - clall dslg - Gigaall §slag - lolaj dabuug
il

BEST IN CLASS acgi (jo 248

Light weight & rigid | highly adaptable | washable | customizable colors | sound & thermal
resistant

o glglul pégi - ple JAudy waysill L6 - yjgll dedg dylnll eialy
6)lnllg wgall Jjle - bl

HEAT INSULATION AND ENERGY SAVING PROPERTY

dSlbJl baag - )l Jje

www.fazah.net




FAZAH BOND

FIREPROOF PROPERTY @ gl sliao

Fireproof property is classified “A2 grade”

A2 apli)l apall ($ Gdino - gl 6alibo aols

TOUGH COHESIVE BOND Lwlaio wld

180 peeling resistance 2-3 times more than aluminum honeycomb panel’s.

Jaul a5 aguiall olgll (o Ji4T Wijo 3 - 2 (9 puiiéill doglao 180

SOUND INSULATION eigall Jje

Sound transmission loss is 40dB It is 25-28dB more than solid aluminum sheet

o HAl s 28 JI 25 (o gog Juwwwys 40 L_,J(_;.:)J| Juwjdl glass

CONVENIENT INSTALLATION @ S il dlggau

Safe installation method | 40% lighter than comparable fire rated panels. | easy to transport
& install.

G4yl doglaall ol Uy dijlao % 40 duuiy wasl - diol Cusy é)yb
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3D MCP PANEL SPECIFICATIONS
MCP olgll wlablga

3D MCP PANEL DIMENSIONS olgJul aleyl

dsjuea)l lwlsll
Standard Sizes

1250 mm X 5600 mm

Panel Thickness 4mm,5mm & 6 mm

6 pusll a64law

Skin Thickness 05 mm
3D MCP PANEL TOLERANCE alglul slayi
Width =i $0.2mm
Length JabJl *0.2mm
Thickness &slawJi $0.2mm
Skin & sl $0.2mm

Custom colors & grades can be produced on demand.
Length : Up to 6000 mm (On order)

I v \\w.fazah.net > 11
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wlels] duyl 1y 6 yiseall slgall (o I 1jo U0 6)g-ball «a_igy 6jLg» glg_JI JSduis
dggw I uLDI WG—pol) 63lbo g /1 ddyl) 6 Syap jiel Los (b iy uligiol
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g Gl dypall b il 68Log Lgisay oUlg abwll 6392 g o liall 1A o jaylo

Bl ACCP

Bl Specification

Total Thicknass Top Alu Slon Batiom Al Skin Width Standard Length
4mm
0.5-1.0mm 0.4-1.Ormm © 1250 mm | 5600 or customized
Emm

Manimium Order B00 o' AR Color for thie standard wiash
" Customized width will De discussed separmely
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dsgloll &l /sglall JSig) NN

wls pgyigalll alg i Lgigd (8 wacliaj il aldum 6g-8y jgbhall 2igy 6jLS aiio 5y aiy
4410l ogrigal il algJl g aala)l wlapeill

Bl Light weight per unit area

Okg kg 2kg 3kg 4dkg 5Skg 6kg Tkg Bkg 9kg
ACCP 4mm
Aluminum Honeycomb Panel 10mm

Aluminum Corrugated Panal Gmm

Aluminum Compasite Fanel 4mm

Alurninum veneer 2,5mm

Wiight BEKG

Bl Super Structure
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Bl Flatness Compairson

Wall

Ceilling

Droop test

1220° 2440 3mm
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FAZAH BOND

CUSTOMER NAME:

ADDRESS:

Sample Name
Manufacturer
Material and Mark

TEST REPORT

FAZAH INDUSTRIAL COMPANY

No. :

XMIN180300584CCM

Date : May.02, 2018

Page: 1of B

SECOND INDUSTRIAL AREA, RIYADH SALUDI ARABIA

30-ALUMINIUM CORE COMPOSITE PANEL FR A2

FAZAH INDUSTRIAL COMPANY (SALDI ARABIA)

:  FAZAH BOND FR A2 ACP

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,

assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. SDHL1804006333FB
Date of Receipt Mar.30, 2018
Testing Start Date Apr.08, 2018
Testing End Date Apr.18, 2018
Test result(s) For further details, please refer to the following pageis)
{Unless otherwise slated the results shown in this test repart refer only to
the sample(s) tested)
Te
No. Test(s) Requested Result(s) Comments
1 ASTM EB4-17 Class A /
2 150 1182:2010 / /

For further details, please refer to the following page(s)

Signed for

sramaets To b mnﬁw-- S

SGS-CSTC Standards Technical
Services Co. , Lid Xiamen Branch

Testing Center

.'"r e
_,.afz’;ZLf, E—

i

16

Civi Huang
Authorized signatory

. LU
rns-."MI--t'lliHl-F

sppsarsrcs of 1hs wred
FEEALIA SRS Ir this 1a2 repen reer anly io the

Alimniiew:Te chesh the ssthontic

1443 or email CN DBocehas

- Mg P Nongh ok e T, K, P, . 381001 | (B4 PSR

.|,.-| sliEg ! InepEction peport & cortilic

o0 | [N SRSER

calw, please comisct us o1 tebeabass [BE-TEE E30T

| G SE  wewageom con.ch
i‘mm ‘m

SRR E-AH (BE | FRAEREENE
]

Maemiber of the SG5 Group (565 S4)
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FAZAH BOND

TEST REPORT

No. : XMIN180300584CCM
Date : May.02, 2018
Page: 20of B

Test 1

T ducted:

This test was conducted in accordance with ASTM E&4-17 Standard Test Method for Surface Burning
Characteristics of Building Materials

Introduction:

The method, designated as ASTM EB4-17, "Standard Method of Test for Surface Burning
Characteristics of Building Materials", is designed to determine the relative surface burning
characteristics of materials under specific test conditions. Resulls are expressed in terms of flame
spread index (F5I) and smoke developed index (SDI).

The purpose of this test method is to determine the relative burning behavior of the material by
observing the flame spread along the specimen. Flame spread and smoke developed index are
reported. However, there is not necessarily a relationship between these two measurements.

Test Procedure;

The tunnel is preheated to 150°F, as measured by the flocr-smbedded thermocouple located 23.25
feet downsiream of the burner ports, and allowed to cool to 105°F, as measured by the floor-
embedded thermocouple located 13 feel from the burners. Al this time the tunnel lid is raised and the
test sample is placed along the ledges of the tunnel so as to form a conlinuous ceiling 24 feet long, 12
inches above the floor. The lid is then lowered into place.

Upon ignition of the gas burners, the flame spread distance is observed and recorded every 15
seconds. Flame spread distance versus time is plotted ignoring any flame front recessions. If the area
under the curve (A) is less than or equal to 97.5 min-ft, FSI = 0.515-A; if greater, F5I = 4900/(195-A).
Smoke developed is determined by comparing the area under the obscuration curve for the test
sample to that of inorganic reinforced cement board and red oak, arbitrarily established as 0 and 100,
respectively.

n:

Thickness . | Approximately 4mm

Exposed face : | Sample face
SERREREE Tu N mnlinumipi-i---
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erav il mhuluuquuormb ol an --: A wead, dar m
Aiamien 13 Sram 1 8 LARON 3 o far Bt Thaues ol m
AR |5 EEwN 13 e Gk nl'lub-ty 4 i r “5
munn_mwhmwmmﬁmﬁ willhllﬂlﬂilm Illd-l'lﬂl"ll-lbl
Cherrs instrasiens, iT any. The Compary's sois i o i Cilanl and Ihis documsnl deds nol sxcvarsts partes s
e ey e Baravet of o Eapar M:-;:_M 3 sitaruticn, Foegary o ataifical Rt ol e ceabant o
Aniapl A P bl -
ol ki deewnest is m hrf i Pl bk o] i IDl:hl!'l'lll'II:I'II!I"DI
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1443, ar emud’ N Dac
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Mambar of the SGS Group (868 BA)
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TEST REPORT

MNo. : XMIN180300584CCM
Date : May.02, 2018
Page: 3of B

m P ration:

Prior to testing, the specimen was condilioned to constant weighl at a temperature of 73 £ 5°F (23 £
34C) and a relative humidity of 50 + 5%.

The test specimen consisted of a total of 3 sections of material. The sections were butted together
during testing to form the requisite specimen length. The specimen was seli-supporting on the ledges
of the test chamber.

Test Results:

Test data and observations:
Maximum flame spread (ft): 1
Time To Maximum Spread: 57 seconds.

Fallout: Nong
Test Duration: 10 minutes.
FS*Time area (ft*min): 9.5
Smoke area (%A min): 4.5
Red woak smoke area
0.8
(A min);
Summary of results:
Flame-spread Index Smoke-developed Index
(FSI) (SDn)
5 5

saasene To m‘ wlinumnnnnﬁur

i

HHH

P
Pl P
*E Irasaran | Tiakeyg Barvoei . H-Mnhﬂhﬂrmwmh-mmp
wh, Avtsrlion:T5 £54€k (24 Sulhesticity 61 151G | epasiion mpsil & cortificits, please conlact o 5 4 Lele phons:(1=T58) 1387
X V44T, ar pmail SN e he ek g com

o W nghong oad g o i Do, Y Fr Prostn, . 361101 | 650 SPSEST | 06D SN0 wwsgagroupcomcn
(FE-EE-EAE | NE ) FRIREEN§ ARERIATIEE  § ESAC) DEEST 1 PBAD) EREW) 4 sgschEafisgioom

i
il
0
’3
%
i
i
3
|

Mambar of tha 365 Group (365 5A)

www.fazah.net [l



FAZAH BOND

TEST REPORT

No. : XMIN180300584CCM
Date: May.02, 2018
Page: 4of 8

Rating:

The Mational Fire Protection Association Life Safety Code 101, “Interior Wall and Celling Finish
Classificalion”, has a means of classifying materials with respect to Flame Spread and Smoke
Developed when tested in accordance with MFPA 255, (ASTM EB4) “Method of Test of Surface
Burning Characteristics of Building Materials”.

The classifications are as follows:

Flame-Spread Index (FSI) ~ Smoke-developed Index(SDI)
Class A 0-25 0 - 450
Class B 26-73 0 - 450
Class G 76 - 200 0 - 450

Conclusion:

Refer to the National Fire Protection Association Life Safety Code 101, “Interior Wall and Ceiling
Finish Classification”, the submitted sample meets the requirement of Class A.

Appendix 1-Graphs:
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Graph1. Flame Spread Index
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TEST REPORT
No. : XMIN180300584CCM

Date: May.02, 2018
Page: 50f 8
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Graph2. Smoke Developed Index
Appendix 2-Pictures:

Sample picture
Fererine To be continued®*******
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TEST REPORT

MNo. : XMIN180300584CCM
Date: May.02, 2018
Page: Gof B

After test
T T ba continoed
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FAZAH BOND

TEST REPORT
Mo. : XMIN180300584CCM
Date : May.02, 2018
Page: Tof 8
Test 2
Test Conducted:
This test is conducted accordance with ISO 1182:2010 Reaction to fire tests for products-Non-
combustibility.
Conditioning of specimen:

Preconditioning: Temperature: (6025} °C; Duration: 24h

Specimen AT1 (°C) AT, (°C) ATs(C) Ma[::}hss mnﬂﬁm‘: o(s)
i 102.9 773 8.3 53 187
E 76.0 78.1 754 80 201
3 85.8 03 76.3 58 197
2 78.9 884 824 62 200
5 95.9 %03 814 55 180
Average 87.9 82.9 528 57 193

Remark: ATi-Temperalure rise of the maximum fumace thermocouples above the final furnace
temperature;
AT. -Temperature rise of the maximum specimen centre thermocouples above the final
specimen centre temperature;
ATs-Temperature rise of the maximum specimen surface thermocouple above the final
specimen surface temperature ;
Mass Loss (%) =[inilial mass (g) — mass after testing (g) I/ initial mass (g) x 100%;
Flame conlinuance (s): the tolal duration of sustained flaming.

Mote: The above lest was carried oul by SGS-CSTC Standards Technical Senvices Co., Lid. Shunde Branch,
ssssees o be confinuad*****
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TEST REPORT

No. : XMIN180300584CCM
Date : May.02, 2018
Page: 8of B

Sample Plctures:

SGS authenticate the photos on original report anly
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